

**Recommended dosing regimens of Levofloxacin,  
produced by Kraspharma OJSC, in patients with normal renal function**

Indication	Daily dose regimen	Way of administration	Duration of treatment
COPD <sup>1</sup> infectious exacerbations	500 mg every 24 hours	IV	7 days (step-down therapy is recommended)
Community-acquired pneumonia	500 mg every 24 hours	IV	7-10 days
Complicated UTIs <sup>2</sup> (including pyelitis, pyelonephritis, paranephritis)	500 mg every 24 hours	IV	7-14 days (step-down therapy is recommended)
Skin and soft tissues infections, especially in patients with beta-lactam allergy	Moderate: 500 mg every 24 hours Severe: 500 mg every 12 hours, or 750 mg every 24 hours	IV	7-10 days
Pelvic inflammatory disease (PID)	500 mg every 24 hours + metronidazole 500 mg every 8 hours*	IV or orally	14-21 days
Bacterial prostatitis (acute prostatitis or acute exacerbations of chronic prostatitis)	500 mg every 24 hours	IV	28 days (step-down therapy is recommended)
Bacterial gastrointestinal infections, including escherichiosis, shigellosis, cholera, salmonellosis, typhoid fever, paratyphoids A, B and C, yersiniosis	200-400 mg every 12 hours	IV	3-5 days

Sepsis	500 mg every 12 hours	IV	10-14 days
Tuberculosis (in multiple-drug regimens)	500 mg every 24 hours Severe: 500 mg every 12 hours	IV	3 mon. (step-down therapy is recommended)

<sup>1</sup> COPD – Chronic Obstructive Pulmonary Disease

<sup>2</sup> UTIs – urinary tract infections